Document Number Issue Date Rev. Date
WATEROUS SPL82256 08/05/20 05/06/24

Intake Relief Valve Assembly

Component See Page
Pump Mounted Valve 2
Separately Mounted Valve 2
Pilot Valve Assembly Components 3
Relief Valve Assembly Components 4

WaterousCompany, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com

Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.



Ref No. Description Ref No. Description
IR1 Screw-Machine, Pan Hd, 1/4-20 x 3/4 in IR13 Extension-Intake, Relief Valve
IR2 Plate-Panel IR14 Plug-Pipe, Headless, 1/4 NPT
IRG Valve-Check, 1/4 NPT IR17 Pilot Valve Subassembly
IR7 Tee-Street, 1/4 NPT IR42 Plate-Panel, Warning
IR8 Screw-Hex Hd, 7/16-14 x 3-1/4, 4 or 5in. IR44 Flange-Tapped, 2-1/2 NPT
IR9 Washer-Flat, Copper 7/16 in IR46 Repair Kit Relief Valve
IR10 Body-Intake relief valve IR60 Nut-Hex, 7/16-14
IR11 O-Ring, Relief Valve IR62 Screw-Machine, Flat Hd, Hex Soc, #6-32 x 3/4 in
IR12 Gasket-Extension

___________________________________________________________________________

Mounting Hardware Not Furnished By
Waterous Company

1N I/Intake Fitting /
o IR2

Prior to April 21, 2006.
IR12* Does Not Include
IR11* Mounting Screws

IR13

Part of IR62 TN R42
\ﬁ@ | (Warning Plate Attached Near Piping
P | | Outlet From Relief Valve)

IRGZ—&

___________________________________________________________________________

Pump Mounted Valve |

| |R1xw
= IR12"

| IR42J

(Warning Plate Attached Near
Piping Outlet From Relief Vale)

___________________________________________________________________________

After April 21, 2006
Ended January 7, 2020

IR2
/After April 21, 2006.

/

I IR14

©

IR14

IR46
S Relief Valve /

R IRO" Repair Kit

\\s
/
y

I ! / 1
P! / i
|‘ : /
. ! Y, |
P! 1 ,/ |
P PR
I L, ~
g b M
Pl -7 ~ |
[ [ /// > |
I -
: | -7 \ ~
1 -7 N
I O -
//
e
.
- |
|

2-1/2 NPT Pipe Nipple

g * Components of relief
. valve repair kit IR46

\ \\\ IR8

Torque to 35-40 ft/lb

IR14

To Drain Valve

Apply thread tape or
sealant to threads

Separately Mounted Valve

| SPL82256
Notes:

1. See Page 3 for Pilot Valve Assembly Components.
2. See Page 4 for Relief Valve Assembly Components. Page 2 of 4



Ref No. Description Ref No. Description

IR3 Insert-Strainer IR47 Pilot Valve Repair Kit
IR4 Screw-Throttle IR50 O-Ring 7.65mm X 1.78mm
IR15 Gasket-Strainer IR51 Ball
IR16 O-Ring IR52 Disc Clamp Intrv
IR18 Setting Ring Scale IR53 Nut Hex Intrv
IR19 Washer-Flat, Nylon, 3.2mm ID X 6.9mm OD IR54 Diaphragm Intrv
IR21 Screw-Adjusting IR55 Circle
IR22 Screw-Setting IR56 Disc Pressure Intrv
IR25 Ring-Thread IR57 Piston-Control
IR26 Plate-Spring IR58 Ring-Guide
IR27 Spring-Pressure IR59 O-Ring, 1 x .065 in
IR29 O-Ring, 1 x 1-1/4 in IR61 Disc Piston Stop Intrv
IR31 Seat-Piston

250 200 150 100

* IR18

IR26
IR22
IR19

Pilot Valve Assembly Components

Not Available Individually

/IR47

Pilot Valve
Repair Klt

Components of Pilot
Valve Repair Kit IR47

SPL82256
Page 3 of 4



*|IR48

Ref No.

Description

IR35

Relief Valve Body

IR36

Gasket- Cover

IR35 R

Piston-Relief Valve

IR38

U-Ring, Relief Valve

IR39

Spring-Relief valve

IR40

Cover-Relief Valve

IR41

Screw-Soc Hd, M5-.8 x 16 mm

IR43

X-Ring, Relief Valve

IR46

Relief Valve Repair Kit

IR48

Seat-Gasket, Relief Valve

* IR36 IR49

O-Ring

Relief Valve
Repair Kit

* Components of relief
valve repair kit IR46

Relief Valve Assembly Components

IR40

* IR41

SPL82256
Page 4 of 4



	Sheet1
	Drawing View1

	Sheet2
	Drawing View2
	Drawing View4
	Drawing View11
	Drawing View12
	Drawing View13
	Drawing View17
	Drawing View18
	Drawing View19
	Drawing View23
	Drawing View24
	Drawing View25

	Sheet3
	Drawing View14
	Drawing View15

	Sheet4
	Drawing View16


